297M & 297N Mounting Bracket
l Installation Instructions

HAGER 1-TA01366

COMPAMNIES

297M - Mounting Bracket for Soffit Width of 7/8" to 2-1/4"

Contents: 297M
QTY:
1. 297M Mounting Bracket 2

2. #10-24 x 2" Flat Phillips Head Machine Screw
3. #8-32 x 1-1/2" Flat Phillips Head Machine Screw | 4
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Figure 2
1. Position the 297M Mounting Brackets and mark the hole locations onto the frame
2. Drill and tap the hole locations

3. Mount the brackets with the proper combination of #10-24 x 2" Flat Phillips Head Machine Screw and #8-32
x 1-1/2" Flat Phillips Head Machine Screw
4. Install the soffit applied hardware into the brackets

Rev 1, Rev Date: 02/06/23 Always visit www.hagerco.com for the latest Installation Instructions Page 1 of 2
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297M & 297N Mounting Bracket
H AGERQ Installation Instructions
I-TA01366

COMPAMNIES

297N - Mounting Bracket for Soffit Width Over 2-1/4"

Contents: 297M
QTY:

1. 297N Mounting Bracket 2

2. #10-24 x 2" Flat Phillips Head Machine Screw 8
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Figure 4
1. Position the 297N Mounting Brackets and mark the hole locations onto the frame
2. Drill and tap the hole locations
3. Mount the brackets with 8ea #10-24 x 2" Flat Phillips Head Machine Screw
4. Install the soffit applied hardware into the brackets
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